
STEP 1 CH ECK YOUR HARDWARE H2188 

� STOPPER WITH PIN 1 PC 

� EURO BOLT 4 PCS 

� H OUSING D:15 /12.SMM 4 PCS 

® SCREW CAP 14 PCS 

� WOOD DOWEL MB X 25 20PCS 

-@ 1 SCREW #9 X 1 1/2" 14 PCS 

� ADJUSTABLE SHELF STUD 12 PCS 

� SCREWM3X20 8 PCS 

© 1 CORNER BLOCK 8 PCS 
-

� 1 LEG STUD 5PCS 
- -

� 1 HINGES 8 PCS 

◄ SCREW M3.5 X 14 34PCS 

� 1 HANDLE 2 PCS 

� SCREW PAN HEAO #6 X 22 4 PCS 

� 1 WEBBING 1 PC 

TOOLS REQUIRED 
� 
= 

STEP 2 

STEP3 

SCREW DRIVER 0=====n I HAMM ER 

DETt,ILA 

WOOD DOWEL M 8  X 25 

/� 

,�) 
'-... _____ ,, 

2 DETAILA 

4 5 X2 7 

EURO BOLT 
DE"[AJLA �/;:t - -,-\ 

14 ( j SCREWl,l
r

� 

(TL �ÊrAI::; 
(-rr) 

\ lfoETAJL B 

)(_/,:::::f 
PER WITH PIN DETAIL B STOP 

ASSEMBLING INSTRUCTIONS ITEM 6642 
CAUTION: 

THIS ITEM IS MADE OF LAMINATED PARTICLE BOARD AND MEDIUM DENSITY FIBRE BOARD 

TO BE ASSEMBLED ON A DRY, SOFT, SMOOTH AND CLEAN SURF ACE . DO NOT USE DETERGENT OR CHEMICAL. AVO ID DAMP AND SUNLIGHT. 

STEP 4 SCRE� M3.5 � 14 1 STEP 8

�/ Î\ 

SCREW PAN 
HEAO #6X22 

' ' 
' ' 

: 
' 

HINctES I l I

' 

0'y-"/: / 
' ' ; ' ' ; 

\ : // 
DETÄILA 

\ "V'�, ! 

HANDLE\,___

STEPS 

SCREW#9 X 11/2" 

STEP6 

STEP? 

LEG ST

�

U/D ----,, / ' ; ' / 
'; 

l 

DETAIL;\ ;J-) 

DETAIL B 

SCREW #9 X 1 1/2" 

., 

HOUSING D:15/12.5MM 
,/-�-,,, --//-----,,, /%� \ :0:s/4, \

1 1 1 " 1 1 1 1 1 

\ \ Q 1/ \ \ ""'@/ 

STEP9 

',, _______ ,,,/

,, 

',, _____ ,..,,,/ 
DETAIL A TURN TO LOCK 

/-----, ADJUSTABLE 
/ -�S�ELF STUD 
' (S'.:;Y " ' 
l ' ' 

l ; 

' ; 

',,'-.._ __ __ ..... ",,,,// 

DETAILA 

STEP 10 

8 

8 

CORNER BLOCK 

SCREW\ /� 
M3X20 ,,r ", ________ ,., 

DETAILA 

,::��mffjl§ 
Facllltles --

A.Lateral B.Vertical C.Front-to-Back
adjustment by adjustment by the slacking 
screw adjusting via slot in the the hinges arm 

10 

STEP 12 

SCREW M3.5 X 14 

mounting plate mounting screw 

SCREW M3.5 X 14 
' '

�---

/ \ ' ' 

:�; '---- / 

DETAILA 

/__---,,\DETAIL B __ _

:'�:', ,,, 

' ' 
\ � / 

\ ; 

WE�BÎN<:
f

/ 

SCREWCAP //'i--,,_ 
/ \ 
/ � \ 
\� ) ' / 

',, ____ ,..,./ 

DETAILA 

' ' ' ; 'lJ' 
DETAILA 

�Il rn 

Move into final position and attach safety wa ll 
s trap to wall. 

Seek advic e from qualified trades p erson 
on how to at tach this to your specific wall. 

780-H2188S-0


